
O
P

E
R

A
T

O
R

'S
 M

A
N

U
A

LPrecision Super Seeder
M

A
N

09
88

(R
ev

. 6
/3

0/
20

16
)

PSS48
PSS60
PSS72
PSS84



Parts 29MAN0988 (11/5/2012)

PARTS INDEX

Main Frame and Roller Assembly  . . . . . . . . . . . . . . . . . . . . . . . . .30 - 31

Primary Seed Box Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .32 - 34

Front Spike Roller Option . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35

Legume Seed Box Option  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .36 - 37

Native Seed Box Option . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .38 - 39

Front Disc Option (S/N 1285001 & Above). . . . . . . . . . . . . . . . . . . . . . 40

Front Disc Option (S/N 1285000 & Below) . . . . . . . . . . . . . . . . . . . . . . 41

Cast Iron Cultipacker Option  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42

Nylon Cultipacker Option . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43

Scrapers - Spiked Roller Option . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44

Scrapers - Disc Spiked Drive Roller Option . . . . . . . . . . . . . . . . . . . . . 45

Scrapers - Cast Iron Cultipacker Option. . . . . . . . . . . . . . . . . . . . . . . . 46

Scrapers - Nylon Cultipacker Option  . . . . . . . . . . . . . . . . . . . . . . . . . . 47

Row Units . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48

Slow Chain Drive Accessory Parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49

Super Slow Chain Drive Accessory Parts  . . . . . . . . . . . . . . . . . . . . . . 49

Platform Accessory Parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50

Precision Super Seeder

PSS48
 PSS60
 PSS72
PSS84

(Rev. 6/30/2016)



30 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72 & PSS84 MAIN FRAME & ROLLER ASSEMBLY

(Rev. 9/20/2014)



Parts 31MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 MAIN FRAME & ROLLER ASSEMBLY PARTS LIST

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION

1 ………… ………… ………… ………… 1 Frame, seeder

2 103877648 103877660 103877672 103877684 1 Spiked drive roller

3 301104* 301104* 301104* 301104* 8 3/8 NC x 1-1/2 Carriage bolt ZP

4 20A920 20A920 20A920 20A920 2 1" Bearing with housing

5 62043* 62043* 62043* 62043* 1 1/4 x 1-3/4 Klik pin

6 14350* 14350* 14350* 14350* 8 3/8 NC Flanged lock nut

7 1028375* 1028375* 1028375* 1028375* 8 3/8 Push-on nut

8 1637* 1637* 1637* 1637* 1 1/2 NC x 3-1/2 Cap screw GR5 ZP

9 1035651 1035651 1035651 1035651 2 Sleeve, .56 x .75 x .75

10 3598* 3598* 3598* 3598* 2 1/2 SAE Flat washer

11 11900* 11900* 11900* 11900* 1 1/2 NC Flanged lock nut

12 HBL233 HBL233 HBL233 HBL233 2 .875 x 6.94 Headless pin

13 27542* 27542* 27542* 27542* 4 7/16 x 11/32 Klik pin

14 56598 56598 56598 56598 2 Sleeve, .885 x 1.125 x 2.62

15 24409* 24409* 24409* 24409* 2 5/16 NC x 1 Carriage bolt ZP

16 14139* 14139* 14139* 14139* 2 5/16 NC Flanged lock nut ZP

17 1003828 1003828 1003828 1003828 1 Manual tube

18 1034699 1034699 1034669 1034669 2 Mount, hitch seeder

19 302207* 302207* 302207* 302207* 9 3/4 NC Flanged lock nut

20 1035193 1035193 1035193 1035193 1 Handle

21 1034668 1034668 1034668 1034668 4 3/4 x 3.81 x 4.31 U-bolt

22 1002012 1002012 1002012 1002012 2 Quick hitch bushing (Not Shown)

23 1036370 1036370 1036370 1036370 1 Kit, crank, calibration

24 1035232 1035232 1035232 1035232 1 Mount, transition tray

25 6697* 6697* 6697* 6697* 2 3/8 NC x 1 Carriage bolt GR5 ZP

26 66840 66840 66840 66840 1 3/8NC Knob, 3 prong

27 1036394 1036394 1036394 1036394 1 Decal, stationary calibration (Not Shown)

28 1002018 1002018 1002018 1002018 1 Sleeve, 81 x 1.25 x 2.12

29 31207 31207 31207 31207 1 3/4 NC x 4 Cap Screw GR5 ZP

30 1002938 1002938 1002938 1002938 1 Replacement spikes (25 piece set)

31 1002012 1002012 1002012 1002012 2 Sleeve, .94 x 1.44 x 2.75

* Standard hardware, obtain locally

(Rev. 9/20/2014)



32 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 PRIMARY SEED BOX ASSEMBLY

(Rev. 12/24/2015)



Parts 33MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 PRIMARY SEED BOX PARTS LIST

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 103517948 103517960 103517972 103517984 1 Seedbox, Primary
2 103569848 103569860 103569872 103569884 1 Cover, seedbox primary, native
3 1035663 1035663 1035663 1035663 1 Mount, bearing primary
4 1034739 1034739 1034739 1034739 1 Tube, transmission
5 1034694 1034694 1034694 1034694 3 1-1/8 Bearing, flangette
6 1035207 1035207 1035207 1035207 1 Sprocket weldment
7 1034717 1034717 1034717 1034717 2 Sprocket
8 1035219 1035219 1035219 1035219 1 Lever, primary
9 24516 24516 24516 24516 1 Sleeve, 3/8 x 1/2 x 27/64

10 1035197 1035197 1035197 1035197 2 Link
11 1033294 1033294 1033294 1033294 5 3/8 NC x 1.00 Knob, 3 prong LG
12 1033293* 1033293* 1033293* 1033293* 3 3/8-16 Spring nut, U-tapped
13 1034693 1034693 1034693 1034693 2 3/4 Bearing, flangette
14 103518448 103518460 103518472 103518484 1 Shaft, primary seedcup
15 1034754 (7) 1034754 (8) 1034754 (10) 1034754 (12) Seedcup, large
16 1034755 (7) 1034755 (8) 1034755 (10) 1034755 (12) Gate, seedcup, large
17 1034712 (14) 1034712 (16) 1034712 (20) 1034712 (24) Washer, primary seedcup
18 1035188 (16) 1035188 (18) 1035188 (22) 1035188 (26) 1/8 x 1-1/4 Roll pin
19 1034756 (7) 1034756 (8) 1034756 (10) 1034756 (12) Feed roll, large
20 1034747 1034747 1034747 1034747 1 Spool, shifter primary
21 103568548 103568560 103568572 103568584 1 Shaft, primary agitator
22 1034692 (14) 1034692 (16) 1034692 (20) 1034692 (24) 3/16 x 3-1/2 Roll pin
23 1035672 1035672 1035672 1035672 1 Lever, primary & native
24 1035199 1035199 1035199 1035199 1 Chain, primary box, A2040 

24A FA419 FA419 FA419 FA419 1 #40 Double pitch conn link
25 20A635 20A635 20A635 20A635 2 Lid handle
26 1001978* 1001978* 1001978* 1001978* 8 3/16 Blind rivet, No. 63
27 1035643 1035643 1035643 1035643 1 Shield, frame
28 1035694 1035694 1035694 1035694 1 Brace, native primary
30 1008011* 1008011* 1008011* 1008011* 2 3/8 NC SQ nut w/retainer
31 1035225 1035225 1035225 1035225 2 1/4NC x .75 x .31 Shoulder bolt 
32 70065* 70065* 70065* 70065* 2 1/4 NC Whiz nut
33 1034698 (7) 1034698 (8) 1034698 (10) 1034698 (12) Spring
34 78285 (14) 78285 (16) 78285 (20) 78285 (24) 5/16 NC x 3/4 YD Screw, BTN HD
35 73163* (14) 73163* (16) 73163* (20) 73163* (24) 5/16 NC Flanged whiz nut
36 24409* 24409* 24409* 24409* 6 5/16NC x 1 Carriage bolt, ZP
37 14139* 14139* 14139*‘ 14139* 6 5/16 NC Flanged lock nut, HD ZP
38 6697* 6697* 6697* 6697* 42 3/8 NC x 1 Carriage bolt, GR5 ZP
39 14350* 14350* 14350* 14350* 42 3/8 NC Flanged lock nut
40 1035654 1035654 1035654 1035654 1 Sleeve, .56 x .75 x 2.34
41 1007294* 1007294* 1007294* 1007294* 1 1/2NC x 4-1/2 Carriage bolt, GR5 ZP
42 11900* 11900* 11900* 11900* 2 1/2 NC Flanged lock nut
43 1035198 1035198 1035198 1035198 1 Chain, Seeder main A2040 34 Link

43A FA418 FA418 FA418 FA418 1 #40 Single pitch conn link
44 1034744 1034744 1034744 1034744 1 Sprocket, 15/30
45 12296 12296 12296 12296 4 1/4-28 Grease zerk
46 1034746 1034746 1034746 1034746 1 Sprocket, 15/40
47 1034735 1034735 1034735 1034735 1 Chain, Seeder main A2040 36 Link

47A FA419 FA419 FA419 FA419 1 #40 Double pitch conn link
48 SU910 SU910 SU910 SU910 2 .75x1.0x.75 Bearing needle
49 1257* 1257* 1257* 1257* 1 3/4 Flat washer, ZP
50 35139 35139 35139 35139 1 .050 x .750 Retainer ring
51 24611 24611 24611 24611 1 SMV sign

(Primary Seed Box Parts List Continued on Page 34)

(Rev. 9/20/2014)



34 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 PRIMARY SEED BOX PARTS LIST (CONTINUED)

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
52 1035651 1035651 1035651 1035651 2 Sleeve, .56 x .75 x .75
53 854* 854* 854* 854* 2 1/2 Flat washer, ZP
54 27635* 27635* 27635* 27635* 1 1/2 NC x 3-1/2 Carriage bolt
55 62043* 62043* 62043* 62043* 2 1/4 x 1-3/4 Klik pin
56 12169* 12169* 12169* 12169* 1 3/8 NC x 1-1/4 Cap screw GR5 ZP
57 1035233 1035233 1035233 1035233 4 Link, bent tray mount
58 103563148 103563160 103563172 103563184 1 Transition tray, front
59 103523148 103523160 103523172 103523184 1 Transition tray, rear
60 1035236 1035236 1035236 1035236 1 Calibration tray
61 1028375* 1028375* 1028375* 1028375* 3 3/8 Push-on bolt
63 1035677 1035677 1035677 1035677 1 Mount, frame shield
64 1035655 1035655 1035655 1035655 1 Shield, primary
65 1035669A 1035669A 1035669A 1035669A 1 Sealant, 3M 760 Hybrid black 
66 70067 70067 70067 70067 1 .25-20 x .5 Whiz bolt TRSS
67 5336* 5336* 5336* 5336* 1 1/4 Flat washer, ZP
68 62521* 62521* 62521* 62521* 1 1/4 NC Flanged lock nut
70 66840 66840 66840 66840 3 3/8 NC Knob, 3 prong
71 20973* 20973* 20973* 20973* 1 3/8 NC x 1-1/4 Carriage bolt GR5
72 1035690 1035690 1035690 1035690 2 Tab, reinforcement rear
73 1035657 1035657 1035657 1035657 1 Bracket, primary only, LH
74 1035656 1035656 1035656 1035656 1 Bracket, primary only, RH
75 1034753 1034753 1034753 1034753 2 Sprocket, Idler w/bearing
76 1035676 1035676 1035676 1035676 1 1/4 x 1-3/4 Lock pin
77 1035203 1035203 1035203 1035203 1 Chain, A2040 primary 17 Link

77A FA418 FA418 FA418 FA418 1 #40 Single pitch conn link
77B 1002959 1002959 1002959 1002959 1 #40 Single pitch offset link
78 1036354 1036354 1036354 1036354 1 Safety decal set (Not Shown)
79 1036355 1036355 1036355 1036355 1 Model decal set (Not Shown)
80 1035696 1035696 1035696 1035696 1 Woods hunting edition decal (Not Shown)
82 1036393 1036393 1036393 1036393 1 Decal, mobile calibration procedure
83 1036387 1036387 1036387 1036387 1 Decal, standard chain drive
84 1038794 1038794 1038794 1038794 1 Pointer, primary seed box
85 21941* 21941* 21941* 21941* 1 1/4 NC Wing nut
86 1037499 1037499 1037499 1037499 1 Decal set, instructional, seeder
87 1037382 1037382 1037382 1037382 1 Decal, PSS primary seed chart

* Standard hardware, obtain locally

(Rev. 12/24/2015)



Parts 35MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 FRONT SPIKE ROLLER OPTION

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 103876648 103876660 103876672 103876684 2 Front roller
2 1038680 1038680 1034677 1034677 4 Mount, bearing
3 20A920 20A920 20A920 20A920 4 1" Bearing w/housing
4 14350* 14350* 14350* 14350* 16 3/8 NC Flanged lock nut
5 301104* 301104* 301104* 301104* 16 3/8 NC x 1-1/2 Carriage bolt ZP
6 103866648 103866660 103468872 103468884 2 Tube, 3 x 3 x .25 x XX.XX
7 1034668 1034668 1034668 1034668 4 3/4 x 3.81 x 4.31 U-bolt
8 302207* 302207* 302207* 302207* 10 3/4 NC Flanged lock nut
9 1035675 1035675 1035675 1035675 4 Sleeve, 1.03 x 1.25 x 0.88

10 1028375* 1028375* 1028375* 1028375* 4 3.8 Push-on bolt retainter
11 1002943 1002943 1002943 1002943 2 Sleeve, .82 x 1.06 x .47
12 2376* 2376* 2376* 2376* 2 3/4 NC x 5 Cap screw
13 1038740 1038740 1034690 1034690 1 Studded roller slide
14 1022507 1022507 1022507 1022507 2 Cap, 3 x 3 black plastic
15 1035646 1035646 1035646 1035646 1 3/4 x 6 Pin, bent w/ clip
16 2688* 2688* 2688* 2688* 1 5/32 Cotter pin
17 1002938 1002938 1002938 1002938 1 Replacement spikes (25 piece set)

* Standard hardware, obtain locally

(Rev. 9/20/2014)



36 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 LEGUME SEED BOX OPTION

(Rev. 12/24/2015)



Parts 37MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 LEGUME SEED BOX PARTS LIST

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 103517848 103517860 103517872 103517884 1 Seedbox, legume
3 14350* 14350* 14350* 14350* 9 3/8 NC Flanged lock nut
4 103569948 103569960 103569972 103569984 1 Cover, legume seedbox
5 20A635 20A635 20A635 20A635 1 Lid, handle
6 1001994* 1001994* 1001994* 1001994* 4 1/8 No. 43 Blind rivet
7 1035225 1035225 1035225 1035225 2 1/4NC x .75 x .31 Shoulder bolt 
8 70065* (18) 70065* (20) 70065* (24) 70065* (28) 1/4 NC Whiz nut
9 1034695 (7) 1034695 (8) 1034695 (10) 1034695 (12) Seedcup, small

10 1034696 (7) 1034696 (8) 1034696 (10) 1034696 (12) Gate, small
11 1034697 (7) 1034697 (8) 1034697 (10) 1034697 (12) Feed roll, small
12 103518648 103518660 103518672 103518684 1 Shaft, seedcup legume
13 1035187 (16) 1035187 (18) 1035187 (22) 1035187 (26) 1/8 x 7/8 Roll pin
14 70067 (14) 70067 (16) 70067 (20) 70067 (24) .25-20 x .5 Whiz bolt TRSS/MR
15 1035195 1035195 1035195 1035195 1 Mount, Bearing legume
16 1034693 1034693 1034693 1034693 2 3/4 Bearing, flangette
17 16148* 16148* 16148* 16148* 10 5/16NC x 3/4 Carriage bolt ZP
18 1034727 1034727 1034727 1034727 1 Tube, transmission
19 1035625 1035625 1035625 1035625 1 Sleeve, shifter 
20 1034717 1034717 1034717 1034717 1 Sprocket
23 1035215 1035215 1035215 1035215 1 Lever, shifter 
24 20973* 20973* 20973* 20973* 1 3/8 NC x 1-1/4 Carriage bolt GR5
25 66840 66840 66840 66840 1 3/8 NC Knob, 3 prong
26 1035632 1035632 1035632 1035632 1 Sleeve, .39 x .63 x 1.06
27 300157* 300157* 300157* 300157* 1 3/8 NC x 2-1/4 Cap screw GR5 ZP
28 1034753 1034753 1034753 1034753 2 Sprocket IDL w/bearing
29 1035667 1035667 1035667 1035667 2 Sleeve, .56 x .75 x 2.00
30 1637* 1637* 1637* 1637* 2 1/2 NC x 3-1/2 Cap screw GR5 ZP
31 854* 854* 854* 854* 4 1/2 Flat washer ZP
32 11900* 11900* 11900* 11900* 2 1/2 NC Flanged lock nut
33 1035200 1035200 1035200 1035200 1 Chain A2040 54 Lnk

33A FA418 FA418 FA418 FA418 1 #40 Single pitch conn link
34 1035641 1035641 1035641 1035641 1 Shield, legume
35 1033293* 1033293* 1033293* 1033293* 1 3/8 - 16 Spring nut U-tapped
36 1033294 1033294 1033294 1033294 1 3/8 NC x 1.00 Knob, 3 prong
39 103565348 103565360 103565372 103565384 1 Tray, legume
40 1035662 1035662 1035662 1035662 2 3/8 x 3.43 x 3.56 U-bolt
41 1001975 1001975 1001975 1001975 1 Flex draw latch
42 1001978* 1001978* 1001978* 1001978* 4 3/16 No. 63 Blind rivet
43 12296 12296 12296 12296 1 1/4 28 Straight fitting, 15/32L
44 1035665 (7) 1035665 (8) 1035665 (10) 1035665 (12) 11/16 ID x 19-1/4 PVC tube
45 14139* 14139* 14139* 14139* 13 5/16 NC Flanged lock nut HD ZP
46 1035244 1035244 1035244 1035244 1 1/4 x 1-1/5 Pin, detent
47 1035669A 1035669A 1035669A 1035669A 1 Sealant, 3M 760 Hybrid black
48 5337* 5337* 5337* 5337* 4 1/4 NC x 1/2 Cap screw GR5
49 6697* 6697* 6697* 6697* 4 3/8 x 1 Carriage bolt GR5 ZP
50 14562* 14562* 14562* 14562* 2 5/16 NC x 1 Cap screw GR5
51 1035681 1035681 1035681 1035681 1 Brace, legume LH
52 1035682 1035682 1035682 1035682 1 Brace, legume RH
53 24611 24611 24611 24611 1 SMV sign
54 1035695 1035695 1035695 1035695 1 Brace, legume
55 1037499 1037499 1037499 1037499 1 Decal set, instructional, seeder
56 1038793 1038793 1038793 1038793 1 Pointer, legume
57 21941* 21941* 21941* 21941* 2 1/4 NC Wing nut
58 1037383 1037383 1037383 1037383 1 Decal, PSS legume seed chart

* Standard hardware, obtain locally

(Rev. 12/24/2015)



38 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 NATIVE SEED BOX OPTION

(Rev. 12/24/2015)



Parts 39MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 NATIVE SEED BOX PARTS LIST
REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION

1 103518048 103518060 103518072 103518084 1 Seedbox, native
2 103569848 103569860 103569872 103569884 1 Cover, native primary seedbox
3 20A635 20A635 20A635 20A635 1 Lid, handle
4 1001978* 1001978* 1001978* 1001978* 4 3/16 No. 63 Blind rivet
5 1035225 1035225 1035225 1035225 2 1/4NC x .75 x .31 Shoulder bolt 
6 14458* 14458* 14458* 14458* 4 5/16 NC x 1-1/4 Carriage bolt
7 1035197 1035197 1035197 1035197 2 Link
8 24409* 24409* 24409* 24409* 14 5/16NC x 1 Carriage bolt ZP
9 14139* 14139* 14139* 14139* 19 5/16 NC Flanged lock nut HD ZP

10 1035636 1035636 1035636 1035636 1 Mount, idler RH
11 1035651 1035651 1035651 1035651 2 Sleeve, .56 x .75 x .75
12 6697* 6697* 6697* 6697* 22 3/8 x 1 Carriage bolt GR5 ZP
13 14350* 14350* 14350* 14350* 25 3/8 NC Flanged lock nut
14 1034753 1034753 1034753 1034753 2 Sprocket Idler w/bearing
15 3489* 3489* 3489* 3489* 1 1/2 NC x 3 Cap screw GR5 ZP
16 3379* 3379* 3379* 3379* 1 1/2 NC x 1-1/2 Cap screw GR5 ZP
17 11900* 11900* 11900* 11900* 2 1/2 NC Flanged lock nut
18 854* 854* 854* 854* 3 1/2 Flat washer ZP
19 1035201 1035201 1035201 1035201 1 Chain, A2040 left 46 Links

19A FA419 FA419 FA419 FA419 1 #40 Double pitch conn link (Not Shown)
20 1035202 1035202 1035202 1035202 1 Chain, A2040 left 46 Links

20A FA418 FA418 FA418 FA418 1 #40 Single pitch conn link (Not Shown)
21 1034737 1034737 1034737 1034737 2 Sprocket
22 1035188 (2) 1035188 1035188 1035188 4 1/8 x 1-1/4 Roll pin
23 1034717 1034717 1034717 1034717 3 Sprocket RC40
24 62788* 62788* 62788* 62788* 2 1/4 NC x 1-1/2 Cap screw GR5
25 6128* 6128* 6128* 6128* 6 1/4 NC Lock nut
26 1034693 1034693 1034693 1034693 7 3/4 Bearing, flangette
27 1034694 (1) 1034694 1034694 1034694 2 1-1/8 Bearing flangette
28 1035245 1035245 1035245 1035245 1 3rd Picker wheel bearing mount
29 103521748 103521760 103521772 103521784 1 Shaft PT
30 103518348 103518360 103518372 10351884 1 Shaft Pickerwheel
31 103467948 103467972L 103467972L 103467984L 1 Shaft agitator, LH
32 --------------- 103467960R 103467972R 103467972R 1 Shaft agitator, RH
33 --------------- 1035241 1035241 1035241 1 Coupler agitator
34 1035232 1035232 1035232 1035232 3 Mount, transition tray
35 103523048 103523060 103523072 103523084 1 Transition tray
36 1035644 1035644 1035644 1035644 1 Shield, LH
37 1035645 1035645 1035645 1035645 1 Shield, RH
38 1033293 1033293 1033293 1033293 1 3/8 - 16 Spring nut U-tapped
39 1033294 1033294 1033294 1033294 3 3/8 NC x 1.00 Knob, 3 prong
41 1035669A 1035669A 1035669A 1035669A 1 Sealant, 3M 760 Hybrid black
42 1035668 1035668 1035668 1035668 1 Shield, right bottom
43 1034691 (7) 1034691 (8) 1034691 (10) 1034691(12) Picker wheel
44 1036386 1036386 1036386 1036386 1 Brace, native
45 20973* 20973* 20973* 20973* 3 3/8 NC x 1-1/4 Carriage bolt GR5
46 5337* 5337* 5337* 5337* 2 1/4 NC x 1/2 Cap screw GR5
47 1008011* 1008011* 1008011* 1008011* 2 3/8 NC SQ Nut w/retainer
48 1035244 1035244 1035244 1035244 1 1/4x1-1/5 Pin w/ 3/4 RNG
49 1035652 1035652 1035652 1035652 1 Cap, vinyl black 3/4-13/16 OD 1/2
50 70067 70067 70067 70067 1 .25-20 x .5 Whiz bolt TRSS
51 5336* 5336* 5336* 5336* 1 1/4 Flat washer ZP
52 62521* 62521* 62521* 62521* 1 1/4 NC Flanged lock nut
53 1035672 1035672 1035672 1035672 1 Lever, Primary & Native cover
54 103563148 103563160 103563172 103563184 1 Transition tray, front
55 1037499 1037499 1037499 1037499 1 Decal set, instructional, seeder
56 1036397 1036398 1036399 1036400 1 Kit, gasket native seed box (Not Shown)

(Native Seed Box Parts List Continued on Page 40)

(Rev. 3/31/2015)



40 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 NATIVE SEED BOX PARTS LIST (CONTINUED)

PSS48, PSS60, PSS72, PSS84 FRONT DISC OPTION (SERIAL NO. 1285001 & ABOVE)

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
58 1036375 (7) 1036375 (8) 1036375 (10) 1036375 (12) Gasket
59 1036374 (7) 1036374 (8) 1036374 (10) 1036374 (12) Plate, retainer
60 78162 (28)* 78162 (32)* 78162 (40)* 78162 (48)* #10 NC Self-tapping screw
61 1037384 1037384 1037384 1037384 1 Decal, PSS native seed chart

* Standard hardware, obtain locally

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 1038696 (8) 1038696 (8) ------- ------- 16" Notched blade (For PSS48 & PSS60)
1 ------- ------- 1011274 (10) 1011274 (12) 18" Notched blade (For PSS72 & PSS84)
2 1011322 1011322 1011322 1011322 2 Washer, disc bumper
3 1011299 1011299 1011277 1011279 2 Axle, disc
4 1034764 1034764 1011324 1034764 4 Spool, spacer, 2-3/8 or 2
5 1034763 1034763 1011323 1034763 4 Spool, spacer, 3-5/8 or 3-1/4
6 1011349 (2) 1011349 (2) 1011349 (4) 1011349 (6) 6 Spool, spacer 7-3/8
7 1038674 1038674 1034674 1034674 4 Disc mount bearing
8 1022500 1022500 1022500 1022500 4 1 SQ Flanged bearing assembly
9 1022544 (2) 1022544 (8) 1.41 x 3.50 x .375 Flat washer

10 1022501 1022501 1022501 1022501 2 End cap washer, disc
11 3689* 3689* 3689* 3689* 2 1" Standard lock washer
12 3132* 3132* 3132* 3132* 2 1 NC Hex nut ZP
13 29893* 29893* 29893* 29893* 16 1/2 NC x 1-1/2 Carriage bolt HT
14 11900* 11900* 11900* 11900* 16 1/2 NC Flanged lock nut
15 103869748 103869760 103467172 103467184 2 Tube, 3 x 3 x .25 x XX.XX
16 1034668 1034668 1034668 1034668 4 3/4 x 3.81 x 4.31 U-bolt
17 302207 302207 302207 302207 11 3/4 NC Flanged lock nut
18 1022507 1022507 1022507 1022507 2 3 x 3 Cap, black plastic
19 1034701 1034701 1034701 1034701 1 Disc slide
20 12558* 12558* ------- ------- 2 3/4 NC x 4-1/2 Cap screw (For PSS48 & PSS60)
20 ------- ------- 2376* 2376* 2 3/4 NC x 5 Cap screw (For PSS72 & PSS84)
21 1035673 1035673 1035673 1035673 1 .78 x 3.25 x .38 Washer
22 1002943 1002943 1002943 1002943 1 Sleeve, .82 x 1.06 x .47
23 13759* 13759* 13759* 13759* 1 3/4 NC x 2-1/4 Cap screw GR5 ZP

* Standard hardware, obtain locally

(Rev. 6/30/2016)



Parts 41MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 FRONT DISC OPTION (SERIAL NO. 1285000 & BELOW)

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 1011274 (6) 1011274 (8) 1011274 (10) 1011274 (12) 18" Notched blade
2 1011322 1011322 1011322 1011322 2 Washer, disc bumper
3 1035248 1011299 1011277 1011279 2 Axle, disc
4 1011324 1011324 1011324 1034764 4 Spool, spacer, 2-3/8 or 2
5 1011323 1011323 1011323 1034763 4 Spool, spacer, 3-5/8 or 3-1/4
6 1011349 1011349 1011349 1011349 6 Spool, spacer 7-3/8
7 1034674 1034674 1034674 1034674 4 Disc mount bearing
8 1022500 1022500 1022500 1022500 4 1 SQ Flanged bearing assembly
9 1022544 (2) 1022544 (8) 1.41 x 3.50 x .375 Flat washer
10 1022501 1022501 1022501 1022501 2 End cap washer, disc
11 3689* 3689* 3689* 3689* 2 1" Standard lock washer
12 3132* 3132* 3132* 3132* 2 1 NC Hex nut ZP
13 29893* 29893* 29893* 29893* 16 1/2 NC x 1-1/2 Carriage bolt HT
14 11900* 11900* 11900* 11900* 16 1/2 NC Flanged lock nut
15 103467148 103467160 103467172 103467184 2 Tube, 3 x 3 x .25 x XX.XX
16 1034668 1034668 1034668 1034668 4 3/4 x 3.81 x 4.31 U-bolt
17 302207 302207 302207 302207 11 3/4 NC Flanged lock nut
18 1022507 1022507 1022507 1022507 2 3 x 3 Cap, black plastic
19 1034701 1034701 1034701 1034701 1 Disc slide
20 2376* 2376* 2376* 2376* 2 3/4 NC x 5 Cap screw
21 1035673 1035673 1035673 1035673 1 .78 x 3.25 x .38 Washer
22 1002943 1002943 1002943 1002943 1 Sleeve, .82 x 1.06 x .47
23 13759* 13759* 13759* 13759* 1 3/4 NC x 2-1/4 Cap screw GR5 ZP

* Standard hardware, obtain locally

(Rev. 6/30/2016)



42 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 CAST IRON CULTIPACKER OPTION

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 103465048 103465060 103465072 103465084 1 Shaft, cultipacker
2 1033740 1033740 1033740 1033740 2 1.38 Flanged 4 bolt bearing
3 1035210 1035210 1035210 1035210 2 Mount, bearing
4 1034676 1034676 1034676 1034676 4 1-3/4 Clamp
5 1034651 (22) 1034651 (26) 1034651 (32) 1034651 (37) Wheel
6 12735* 12735* 12735* 12735* 10 1/2 NC x 1-3/4 Carriage bolt HT
7 11900* 11900* 11900* 11900* 14 1/2 NC Flanged lock nut
8 1257* 1257* 1257* 1257* 2 3/4 Flat washer ZP
9 735* 735* 735* 735* 2 3/4 NC x 2 Cap screw GR5

10 302207* 302207* 302207* 302207* 2 3/4 NC Flanged lock nut
11 5621* 5621* 5621* 5621* 4 1/2 NC x 2-3/4 Cap screw GR5
12 6697* 6697* 6697* 6697* 4 3/8 NC x 1 Carriage bolt
13 14350* 14350* 14350* 14350* 4 3/8 NC Flanged lock nut
14 103869225 103869225 103869225 103869225 1 Mount, Cultipacker stop, LH
15 1038693 1038693 1038693 1038693 1 Mount, Cultipacker stop, RH
16 854* 854* 854* 854* 2 1/2 Std Flat washer

* Standard hardware, obtain locally

(Rev. 9/20/2014)



Parts 43MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 NYLON CULTIPACKER OPTION

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 103878048 103878060 103878072 103878084 1 Shaft, cultipacker
2 1033740 1033740 1033740 1033740 2 1.38 Flanged 4 bolt bearing
3 1038699 1038699 1038699 1038699 2 Arm, cultipacker
4 1034676 1034676 1034676 1034676 4 1-3/4 Clamp
5 1038781P (20) 1038781P (25) 1038781P (30) 1038781P (35) Cultipacker, plastic
6 12735* 12735* 12735* 12735* 10 1/2 NC x 1-3/4 Carriage bolt HT
7 11900* 11900* 11900* 11900* 14 1/2 NC Flanged lock nut
8 1257* 1257* 1257* 1257* 2 3/4 Flat washer ZP
9 735* 735* 735* 735* 2 3/4 NC x 2 Cap screw GR5

10 302207* 302207* 302207* 302207* 2 3/4 NC Flanged lock nut
11 5621* 5621* 5621* 5621* 4 1/2 NC x 2-3/4 Cap screw GR5
12 854* 854* 854* 854* 2 1/2 Flat washer, ZP
13 20A111 20A111 20A111 20A111 2 Stud, spring
14 20A125 20A125 20A125 20A125 2 Spring
15 29485* 29485* 29485* 29485* 4 3/4 NC Jam nut ZP
19 6697* 6697* 6697* 6697* 2 3/8 NC x 1 Carriage bolt GR5 ZP
20 14350* 14350* 14350* 14350* 4 3/8 NC Flanged lock nut
21 7747* 7747* 7747* 7747* 2 3/8 NC x 3 Cap screw GR5
22 1038693 1038693 1038693 1038693 1 Mount, cultipacker stop RH
23 1036411 1036411 1036411 1036411 1 Shield, chain

* Standard hardware, obtain locally

(Rev. 6/30/2016)



44 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 SCRAPERS SPIKED ROLLER OPTION

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 1036465 1036465 1036465 1036465 2 Scraper, mount, spiked front, LH
2 103642948 103642960 103642972 103642984 2 Scraper, spiked front
3 1036464 1036464 1036464 1036464 2 Scraper, mount, spiked front, RH
4 1036455 1036455 1036455 1036455 1 Scraper, mount, middle LH
5 103642548 103642560 103642572 103642584 1 Scraper, spiked drive roller
6 1036454 1036454 1036454 1036454 1 Scraper, mount, middle RH
7 14350* 14350* 14350* 14350* 12 3/8 NC Flanged lock nut
8 6697* 6697* 6697* 6697* 12 3/8 NC x 1 Carriage bolt GR5

* Standard hardware, obtain locally

(Rev. 9/20/2014)



Parts 45MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 SCRAPERS - DISC SPIKED DRIVE ROLLER OPTION

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 1038754 1038754 1038754 1038754 2 Scraper, disc mount, RH
2 1038752 (1) 1038752 (1) 1038752 (2) 1038752 (3) Scraper, disc link, LH
3 1038751 1038751 1038751 1038751 2 Scraper, disc mount, LH
4 1038753 (1) 1038753 (1) 1038753 (2) 1038753 (3) Scraper, disc link, RH
5 6697* 6697* 6697* 6697* 12 3/8 NC x 1 Carriage bolt, GR5
6 14350* (16) 14350* (16) 14350* (20) 14350* (24) 3/8 NC Flanged lock nut
7 1035662 (2) 1035662 (2) 1035662 (4) 1035662 (6) U-Bolt, 3/8 NC x 3-7/16 x 3-5/8
8 103642548 103642560 103642572 103642584 1 Scraper, spiked drive roller
9 1036454 1036454 1036454 1036454 1 Mount, scraper drive roller, RH

10 1036455 1036455 1036455 1036455 1 Mount, scraper drive roller, LH

* Standard hardware, obtain locally

(Rev. 9/20/2014)



46 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 SCRAPERS - CAST IRON CULTIPACKER OPTION

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 103642648 103642660 103642672 103642684 1 Scraper, cultipacker, cast iron
2 1036427 1036427 1036427 1036427 1 Mount, scraper, cultipacker, cast iron, LH
3 1036428 1036428 1036428 1036428 1 Mount, scraper, cultipacker, cast iron, RH
4 6697* 6697* 6697* 6697* 4 3/8 NC x 1 Carriage bolt, GR5
5 14350* 14350* 14350* 14350* 4 3/8 NC Flanged lock nut

* Standard hardware, obtain locally

(Rev. 6/8/2015)



Parts 47MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 SCRAPER - NYLON CULTIPACKER OPTION

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 103879248 103879260 103879272 103879284 1 Scraper, cultipacker, nylon - rear
2 1038797 1038797 1038797 1038797 1 Mount, scraper, cultipacker, nylon LH
3 1038798 1038798 1038798 1038798 1 Mount, scraper, cultipacker, nylon RH
4 6697* 6697* 6697* 6697* 4 3/8 NC x 1 Carriage bolt, GR5
5 14350* 14350* 14350* 14350* 4 3/8 NC Flanged lock nut

* Standard hardware, obtain locally

(Rev. 9/20/2014)



48 Parts MAN0988 (11/5/2012)

PSS48, PSS60, PSS72, PSS84 ROW UNITS

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 103877148 103877160 103877172 103877184 1 Guide, row unit
2 1038769 (1) 1038769 (1) 1038769 (2) 1038769 (2) Mount, row guide, LH
3 1038768 (1) 1038768 (1) 1038768 (2) 1038768 (2) Mount, row guide, RH
4 839* (2) 839* (2) 839* (4) 839* (4) 3/8 NC x 1 cap screw, GR5
5 14350* (6) 14350* (6) 14350* (12) 14350* (12) 3/8 NC Flanged lock nut
6 1035662 (2) 1035662 (2) 1035662 (4) 1035662 (4) U-Bolt, 3/8 NC x 3-7/16 x 3-5/8
7 1038775 (7) 1038775 (8) 1038775 (10) 1038775 (12) Tube, PVC, 1-1/2 x 23
8 1038694 1038694 1038694 1038694 Seed stop, 12 pack
9 103635748 103635760 103635772 103635784 1 Transition tray, front w/slots

* Standard hardware, obtain locally

(Rev. 9/20/2014)



Parts 49MAN0988 (11/5/2012)

1036395 SLOW CHAIN DRIVE ACCESSORY PARTS (SEE FIGURE 21 IN ASSEMBLY)

 1036396 SUPER SLOW CHAIN DRIVE ACCESSORY PARTS (SEE FIGURE 22 IN ASSEMBLY)

REF PART QTY DESCRIPTION
1 1036376 1 Sprocket, RC40 15-50 1" bore
2 1036402 1 Chain, seeder main drive A2040 40 link
3 1036422 2 Sprocket, RC40 22 tooth 3/4" bore
4 1036404 1 Chain, legume seed box A2040 54 link
5 1036405 1 Chain, native seed box left 48 link
6 1036388 1 Decal, slow chain drive
7 1036409 1 Installation slow chain drive instruction sheet

REF PART QTY DESCRIPTION
1 1036376 1 Sprocket, RC40 15-50 1" bore
2 1036412 1 Sprocket, RC40 12 tooth 3/4" bore
3 1036401 1 Chain, seeder main drive A2040 38 link
4 1036407 1 Sprocket, RC40 15-40 1-1/18" bore
5 1036403 1 Chain, primary box A2040 29 link
6 1036383 1 Sprocket, RC40 40 tooth 3/4" bore
7 1036406 1 Chain, native seed box left A2040 52 link
8 1036422 1 Sprocket, RC40 22 tooth 3/4" bore
9 1036404 1 Chain, legume box A2040 54 link
10 1036389 1 Decal, super slow chain drive
11 1036409 1 Installation slow chain drive instruction sheet



50 Parts MAN0988 (11/5/2012)

PLATFORM ACCESSORY

REF PSS48 PSS60 PSS72 PSS84 QTY DESCRIPTION
1 ------- 1038757 1038757 1038757 1 Platform, seeder - left hand
2 ------- 1038758 1038758 1038758 1 Platform, seeder - right hand
3 ------- 1038762 1038762 1038762 8 Clamp, platform
4 ------- 10380* 10380* 10380* 8 1/2 NC x 4 HHCS, GR5
5 ------- 11900* 11900* 11900* 8 1/2 NC Flanged lock nut

  HHCS - Hex Head Cap Screw
* Standard Hardware, Obtain Locally


